
LAW OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 BIAIRSTONE PINES DRIVE 
TALUHMSEE, FLONDA 32301 

(850) 877-6555 
FAX (850) 6564029 

www.rsbacrorneys.com 

REFLY TO CENTKAL FLORIDA OFPICE 

CENTWL Fi.oura O m c ~  
SANLWDO CENTER 
2180 W. STATE ROAO 434, S u m  2118 
L~NCWCXW, F L O ~ A  32779 
(407) 830-6331 
FAX (407 )  830-8522 

WILLIAM E. S u ~ o s r a o ~ .  P.A. 
DL” D. THEM<>& P.A. 
Jww L. WNARTON 

MARTIN S. FRIBUMW PA. 
BRIAN J.  STREET 

CllRlSTUN w. MARCCL!+ OF COUNSEL 

(LJCENSED 1N N W  YOXK ONLY) 

- - 
ROIII:RT M. C. ROSE fl924-2006) September 2, 2008 

VIA HAND DELIVERY 

Ann Cole, Commission Clerk 
Office of Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
[...]
OF SECTION 19, TOWNSHIP 43 SOUTH, RANGE 26 EAST, LEE COUNTY, 
FLORIDA; THENCE RUN N.0l029'40"W., ALONG THE QUARTER SECTION LINE 
OF SAID SECTION 19, FOR A DISTANCE OF 1,099.34 FEET TO A POINT ON THE 

ANGLES TO THE NORTH-SOUTH QUARTER SECTION L E G  OF SAID SECTION 

NORTHERLY RIGHT-OF-WAY LINE OF CANAL 43; THENCE RUN 
N.88"02'20"W., ALONG THE NORTHERLY RIGHT-OF-WAY LINE OF SAID 
CANAL 43, FOR A DISTANCE OF 300.55 FEET TO A POINT 300.00 FEET 
WESTERLY OF, AS MEASURED AT RIGHT ANGLES TO, THE QUARTER 
SECTION LINE OF SAID SECTION 19; THENCE RUN N.O1 029'40"W., PARALLEL 
WITH THE QUARTER SECTION LINE OF SAID SECTION 19, FOR A DISTANCE 
OF 1,626.16 FEET TO A POINT ON THE MEAN HIGH WATER LINE OF THE OLD 
RIVER BED OF THE CALOOSAHATCHEE RTVER HAVING ELEVATION 0.23' 
NAVD '88 (NORTH AMERICAN DATUM 1988) AND THE POINT OF 
BEGINNING OF THE PARCEL OF LAND HEREIN DESCRIBED; THENCE RUN, 
ALONG SAID MEAN HIGH WATER LINE, FOR THE FOLLOWING COURSES: 

1. S.67°11'49"W. FORA DISTANCE OF 8.19 FEET; 
2. THENCE RUN N.81°04'31"W. FOR A DISTANCE OF 36.37 FEET; 
3. THENCE RUN N.72'22'16"W. FOR A DISTANCE OF 53.77 FEET; 
4. THENCE RUN S.70°43'07"W. FORA DISTANCE OF 32.56 FEET: 
5 .  THENCE RUN S.6So12'27"W. FOR A DISTANCE OF 32.86 FEET; 
6. THENCE RUN SS%"28'14"W. FOR A DISTANCE OF 73.97 FEET, 
7. THENCE RUN S.67'3 1'54"W. FOR A DISTANCE OF 54.34 FEET, 
8. THENCE RUN S.5S031'31"W. FORA DISTANCE OF 29.18 FEET; 
9. THENCE RUN S.6Oo37'55"W. FOR A DISTANCE OF 30.71 FEET; 
10. THENCE RUN S.44°SS'12"W. FOR A DISTANCE OF 77.54 FEET; 

15 OF 16 



11. THENCE RUN S.34"30'17"W. FOR A DISTANCE OF 33.61 FEET; 
12. THENCE RUN S.4lo10'53"W. FOR A DISTANCE OF 46.49 FEET; 
13. THENCE RUN S.54O19'31"W. FOR A DISTANCE OF 20.40 FEET; 
14. THENCE RUN S.23"28'13"W. FOR A DISTANCE OF 48.08 FEET; 
15. THENCE RUN S.6Io28'41"W. FORADISTANCE OF 43.49 FEET; 
16. THENCE RUN S.4I015'42"W. FOR A DISTANCE OF 32.21 FEET; 
17. THENCE RUN 5.34'58'19"W. FOR ADISTANCE OF 33.67 FEET, 
18. THENCE RUN S.39°45'05"W. FOR A DISTANCE OF 55.04 FEET, 
19. THENCE RUN S.4Oo43'08"W. FORA DISTANCE OF 42.99 FEET; 
20. THENCE RUN N.33'38'57"E. FOR A DISTANCE OF 44.00 FEET; 
21. THENCE RUN N.3 l"33'27"E. FOR A DISTANCE OF 35.62 FEET; 
22. THENCE RUN N.46'33'1 YE. FOR A DISTANCE OF 21.41 FEET; 
23. THENCE RUN N.33'23'31"E. FORA DISTANCE OF 33.52 FEET; 
24. THENCE RUN N.53OS4'14"E. FOR A DISTANCE OF 32.46 FEET; 
25. THENCE RUN N.4S016'00"E. FOR A DISTANCE OF 43.47 FEET; 
26. THENCE RUN N.35O54'23"E. FOR A DISTANCE OF 41.10 FEET; 
27. THENCE RUN N.5Z022'04"E. FOR A DISTANCE OF 2 1.42 FEET; 
28. THENCE RUN N.42"1129"E. FOR A DISTANCE OF 46.78 FEET; 
29. THENCE RUN N.32'18'28"E. FOR A DISTANCE OF 34.55 FEET; 
30. THENCE RUN N.48°07'11"E. FOR A DISTANCE OF 37.55 FEET; 
31. THENCE RUN N.3S039'40"E. FOR A DISTANCE OF 41.16 FEET; 
32. THENCE RUN N.59"11'18"E. FOR A DISTANCE OF 30.98 FEET; 
33. THENCE RUN N55'06'41"E. FOR A DISTANCE OF 29.72 FEET; 
34. THENCE RUN N.67°08'S6"E. FOR A DISTANCE OF 35.19 FEET; 
35. THENCE RUN N.57"57'46"E. FOR A DISTANCE OF 21.91 FEET; 
36. THENCE RUN N.64"50'06"E. FOR A DISTANCE OF 32.90 FEET; 
37. THENCE RUN N.59"31'3S"E. FOR A DISTANCE OF 39.36 FEET; 
38. THENCE RUN N.65"02'10"E. FOR A DISTANCE OF 31.63 FEET; 
39. THENCE RUN N.71°30'59"E. FOR A DISTANCE OF 36.32 FEET; 
40. THENCE RUN N.82'00'53"E. FOR A DISTANCE OF 43.91 FEET; 
41. THENCE RUN N.86"42'40"E. FOR A DISTANCE OF 43.63 FEET; 
42. THENCE RUN S.8Z050'54"E. FORA DISTANCE OF 6.67 FEET TO A POINT 
300.00 FEET WESTERLY OF, AS MEASUKED AT RIGHT ANGLES To,  THE 
NORTH-SOUTH QUARTER SECTION LINE OF SAID SECTION 19; 

THENCE RUN S.0I029'40"E., PARALLEL WITH THE NORTH-SOUTH QUARTER 
SECTION LINE OF SAID SECTION 19, FOR A DISTANCE OF 35.34 FEET TO THE 
POlNT OF BEGINNING. PARCEL CONTAINS 0.160 ACRE, MORE OR LESS. 

THE TOTAL AREA OF THE PROPERTY LOCATED LAND WARD OF THE MEAN 
HIGH WATER LINE IS 1,241.042 ACRES, MORE OR LESS. 

DATED NOVEMBER 2007 (REVISED AUOUST 2008) 

16 OF 16 



EXHIBIT "C" 

(Detailed Map Showing Township, Range and Section) 







I
I

 , 



I 1 

Q 

- 
I 'I 1 I I I I I I 

I 













EXHIBIT “D” 

(Detailed Map Showing Existing Lines and Facilities) 





EXHIBIT "E" 

DEP Permit 



Florida Department of 
Environmental Protection 

South District 
P .0  Box 2549 

Fort Myers, Florida 33902-2549 

CERTIFIED MAILNO.: 7007 1490 0003 7130 6044 
RI3URh'  RECEIPT REOUESTED 

In the Matter of an 
Application for Permit by: 

North Fort Myers Utility, Inc. 
A. A. Reeves 111, Vice President 
P.O. Box 2547 
Fort Myers, FL 33902 

Lee Countv - DW 
North Fort Myers Utility WWTF 
PA FileNo. FLA014548-013-DWlp 
Caloosahatchee TMDL Basin 

- _  
Charlie Crist 

Governor 

Jeff Konkamp 
Lt. Governor 

Michael W. Sole 
Secretary 

NOTICE OF PERMIT ISSUANCE 

Enclosed is Permit Number FLA014548 to operate and expand an existing 3.5 million gallon per day annual 
average daily flow (MGD AADF) domestic wastewater treatment facility and associated reuse and disposal systems. 
Upon completion ofthe second phase of the two- phase expansion, the facility will have a permined capacity of 7.5 
MGD AADF. This permit is issued under Section 403.087, Florida Statutes. 

Monitoring requirements under this permit are effective on the fust day of the second month following permit 
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously effective 
permit requirements, if any. 

Any party to this order (permit) has the right to seek judicial review of the permit under Section 120.68, Florida 
Statutes, by the filing of a Notice of Appeal under Rules 9.1 IO and 9.190, Florida Rules of Appellate Procedure, 
with the Clerk ofthe Department of Environmental Protection, Office of General Counsel, Mail Station 35,3900 
Commonwealth Boulevard, Tallahassee, Florida 32399-3000 and by filing a copy of the notice of appeal 
accompanied by the applicable filing fees with the appropriate district court of appeal. The notice of appeal must be 
filed within thirty days after this notice is filed with the clerk of the Deparhllent. 

Executed in Fort Myers, Florida 

STATE OF FLORIDA DEPARTMENT 

I 

Page I of 2 



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 

.. . .  
.- 

PA File No.: FLAOl4548-013-DWIP 

FILING AND ACKNOWLEDGMENT 

FILED, on this date, under Section 120.52, Florida Statutes, with the designated deputy clerk, receipt of which 
is hereby acknowledged. 

2- 5-07 
[Date] 

CERTIFICATE OF SERVICE 

The undersigned hereby certifies that this NOTICE OF PERMIT and all copies were mailed before the close of 
business on February E, 2008, to the listed persons. 

JMUNWWjl 

Copies furnished to: 
J. Richard Voorhees, P.E. 
David Rhodes, P.G. 
Keith Kleinmann 

Page 2of 2 



Florida Department of Govemor 

Jeff Kottkamp Environmental Protection Lt. Govemor 

Michael W. Sole 
Secretary 

South District 
P.O. Box 2549 

Fort Myers, Florida 33902-2549 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

North Fort Myers Utility, Inc. 

RESPONSIBLE AUTHORITY: 

Mr. A. A. Reeves, 111 
Vice President 
P.O. Box 2541 
Fort Myers, FL 33902 

(239) 543-1005 

PERMIT NUMBER. FLA014548 

ISSUANCE DATE: February 5,2008 
EXPIRATION DATE February 4,2013 

PA FILE NUMBER: FLA014548-013-DW IP 

FACILITY: 

North Fort Myers Utility WWTF 
4100 Del Prado Blvd. North 
North Fort Myers, FL 33903 
Lee County 
Latitude: 26" 43' 58" N Longitude: SI0 53' 54" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative 
Code (F.A.C.). The above named permittee is hereby authorized to operate and expand the facilities shown on the application and 
other documents attached hereto or on file with the Department and made a part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

EXISTING 
The facility is an existing 3.5 million gallons per day (MGD), annual average daily flow (AADF), extended aeration process domestic 
wastewater treatment facility consisting of  a headworks with an influent mechanical screen, a by-pass bar screen, grit removal, two 0.5 
million gallons (MG) surge tanks, a 2.21 7 MG oxidation ditch, two 90 foot diameter clarifiers, a chemical feed system to aid in 
suspended solids removal, two 1.75 MGD travelling bridge filters, two 36,170 gallon chlorine contact chambers, a 48,586 gallon 
reject chlorine contact chamber, a sodium hypochlorite disinfection system, a 0.4 MG sludge holding tank, a residuals drum thickener 
with polymer feed system, a lime silo, two 4 1,700 gallon lime stabilization basins, and a 1.0 MG reclaimed water storage tank. 

PHASE 1 EXPANSION 
The permittee shall expand the facility lo 5.0 MGD, AADF in Phase I .  Phase I consists of the addition of the following: 

A second headworks with a manual bar screen, a mechanical bar screen, and a grit removal system, 
A flow splitter box for the biological treatment systems, 
A 2.5 MGD AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 
A flow splitter box for the clarifiers, 
A 100 foot diameter clarifier, 
Three disk filters (twelve 53 square foot disks per filter), 
A clarifier sludge collection structure, 
A 0.106 MG chlorine contact chamber, 
A belt filter press for residuals, 

Page I of 29 



- r x i i i - T p :  PERMIT NUMBER: FLA014548 
PERMITTEE: North Fort Myers Utility, Inc. PA FILE NUMBER FLAO14548-013-DWIPIRA 

P.O. Box 2547 
Fort Myers, FL 33902 

A SCADA system, 
An electrical building, 
An emergency power generator, and 
Pump stations for the equalization basins, retum activated sludge, waste activated sludge, the new chlorine contact basins, the 
existing injection well, reuse, and sludge transfer. 

The permittee shall construct the piping and appurtenances associated with the above modifications. The existing oxidation ditch shall 
be limited to 2.5 MGD AADF. 

PHASE 2 EXPANSION 
The permittee shall expand the facility to 7.5 MGD, AADF in Phase 2. Phase 2 consists of the addition of the following: 

A third 2.5 MGD AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 
A fourth clarifier (100 foot diameter), 
The fourth and fifth disk filters (twelve 53 square foot disks per filter), 
A fourth chlorine contact chamber (0. I06 MG), 
A second belt filter press, and 
A I .15 MG reuse storage tank, and 
A second deep injection well. 

The permittee shall construct the piping, appurtenances, and additional pumps associated with the above modifications. 

DISPOSAL: 

Underground Injection: An existing 4.0 MGD maximum flow permitted capacity underground injection well system U-001 
consisting of one Class I injection wells discharging to Class G-IV ground water. The injection well system is permitted under 
Department permit number 128646-002-UOIIM and must comply with the conditions contained therein. Underground injection well 
system U-001 is located approximately at latitude 26 ' 43'58" N, longitude 81 O 52' 54" W. 

Underground Injection: A new 1.9 MGD maximum flow permitted capacity underground injection well system U-002 consisting of 
one Class I underground injection wells discharging to Class G-IV ground water. Underground injection well system U-002 is located 
approximately at latitude 26 "43'48" N, longitude 81 52' 51" W. The injection well system U-002 is permitted under Department 
permit number 128646-004-UC/IM and must comply with the conditions contained therein. 

REUSE: 

Land Application: An existing 6.25 MGD AADF permitted capacity slow-rate public access (R-001) consisting of irrigation of golf 
courses, residential areas, and other common irrigation areas within a general reuse service area as outlined in the map attached to this 
permit. Reject is disposed in Class I injection well U-001, located at the wastewater treatment facility. 

IN ACCORDANCE WITH. The limitations, monitoring requirements and other conditions set forth in Pages I through 29 ofthis 
permit. 

Page 2 of 29 



FACILITY: 
PERMITTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 
P.O. Box 2547 
Fort Myers, FL 33902 

PERMIT NUMBER: FLA014548 
PA FILE NUMBER: FLA014548-013-DWIPmA 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Underground Injection Control Systems 

1. During the period beginning on the issuance date and lasting through the expiration date ofthis permit, the permittee is authorized to discharge effluent to 
Underground Injection Well Facility U-001 located at the wastewater treatment facility. Such discharge shall be limited and monitored by the permittee as specified 
below and reported in accordance with condition I.C.10: 

Page 3 of 29 



--rcrTTp- North Fort Myers Utility WWTF PERMITNUMBER FLA014548 
PERMITTEE: North Fort Myers Utility, h e .  PA FILE NUMBER: FLAOI4548-013-DWIP/RA 

P.O. Box2547 
Fort Myers, FL 33902 

2 .  Effluent samples shall be taken at the monitoring site locations listed in Pennit Condition 1. A. I .  and as described 
below: 

Site Number 
EFF-0 I 

FLW-03 

Monitoring Location 1 Description of Monitorinp. Location - 

Sample point at discharge outlet of the reject chlorine contact 
chamber. 
Flow meter that measures effluent flow discharged into deep 
injection well # I .  

5 .  Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 162-60/.200(/ 7) 
and. S00(6)] 

6. Disinfection is not required for discharge to Class G-IV waters using Class I wells. However, the permittee must 
maintain the capability for disinfection at a level that is consistent with the altemate disposal mechanism approved for 
this facility pursuant IO Rule 62-600.540(5), F.A.C. [62-600.540(/)] 

Page 4 of 29 



FACILITY: North Fort Myers Utility WWTF PERMIT NUMBER: FLA014548 
PERMITTEE: North Fort Myers Utility, Inc. PA FILE NUMBER: FLAOl4548-Ol3-DWlP/RA 

P.O. Box 2547 
Fort Myers, FL 33902 

7. During the period beginning upon placing the new facilities into operation and lasting through the expiration date of this permit, the pen inee  is authorized to 
discharge emuent to Underground Injection Well Facility U-002 located at onsite. Such discharge shall be limited and monitored by the perminee as specified below 
and reported in accordance with condition I.C.10: 

Page 5 of 29 



- - - r r - . w m r M y e r s  Utility WWTF PERMIT NUMBER: FLA014548 
PERMITTEE North Fort Myers Utility, Inc. PA FILE N U M B E R  FLAOl4548-013-DWIPiRA 

P.O. Box 2547 
Fort Myers, FL 33902 

8 .  Emuent samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 7. and as described 
below: 

I I chamber. 
I Flow meter on piping to deep injection well #2. FLW-04 

9. The peak hourly flow to Underground Injection Well Facility U-002 shall not exceed 7.9 MGD. 

IO. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous 
measurement. [Chapter 62-60], Figure 21 

11. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) 
and ..500(6)] 

Page 6 of 29 



FACILITY: North Fort Myers Utility WWTF PERMIT NUMBER: FLAO 14548 
PERMITTEE: North Fort Myers Utility, Inc. PA FILE NUMBER: FLA014548-013-DWIP/RA 

P.O. Box 2547 
Fort Myers, FL 33902 

B. Reuse and Land Application Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse 
System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with condition I.C.10: 

Page 7 of29 



FACILITY: 
PERhllTTEE: 

North Fort Myers Utility WWTF 
North Fort Myers Utility, Inc. 
P.O. B o x  2547 

PERMIT NUMBER FLA014548 
PA FILE NUMBER: FLAOI4548-013-DWlPRA 

Fort Myers, FL 33902 

Page 8 of 29 



7-r . V W T F  PERMIT NUMBER: - FLA014548 
PERMITTEE: North Fort Myers Utility, Inc. PA FILE NUMBER FLAO14548-013-DWIP/RA 